
Winter 2025www.cswea.org•Wisconsin•Minnesota•Illinois

The Evolution of Force Main Materials 
 and Technology Shaped Modern  
Multi-Sensor Inspection

Committee Spotlight 

The Resource Recovery  
and Energy (R2E) Committee

PLUS:PLUS:

Ce
ntr

al 
Sta

tes
 W

ate
r E

nv
iro

nm
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL 

60
01

4
AD

DR
ES

S S
ER

VIC
E R

EQ
UE

ST
ED



WE TAILOR OUR SCREENING EQUIPMENT TO FIT YOUR NEEDS.

All wastewater treatment plants are not alike. That’s why plant designers prefer our Raptor® line of screening products, 
the innovative all-in-one units that screen, wash, convey and dewater screenings efficiently, capturing more fine solids and  
[...]
calculations established by the standard,  
the average and maximum flows were 
determined, which will be used for the  
design of the treatment plant and the sewer 
system, respectively.

Ordinary Wastewater
Description Units Value

Average daily  
potable water flow

l/p/d 225

Return factor - 0.8
Average ordinary  
wastewater flow

l/p/d 180

Infiltration Water
Infiltration flow  

per kilometer
l/s/km 0.25

Total pipeline length	 km 19.82
Infiltration flow l/s 4.96

Average 
Wastewater Flow

ow

Average daily 
wastewater flow

l/d 4103700

Average wastewater 
flow

l/s 47.5

Maximum daily flow l/s 57

Maximum hourly flow l/s 102.59
Maximum flow l/s 107.55

Table 1 
Flow rates design 

COLLECTION SYSTEM
As a basis for the sewer system design,  
the following conditions were used  
according to regulations:
•	The pipe must be located in  

the center of the road.
•	The depth of the road surface to the crown 

of the pipe must be at least 1.20 m.
•	The minimum nominal diameter is 6 inches.
•	The maximum flow velocity is 5 m/s.
•	The minimum tractive force of the flow must 

be 0.1 kg/m2.

In addition to these conditions, a depth limit 
of 3 m was established because the trenching 
for the pipe and manholes was meant to be 
done manually. Moreover, a minimum slope 
of 0.50% was used. It is worth mentioning 
that the maximum depth was defined this way 
because there was no soil mechanics study 
in the area. Therefore, the water table level 
was not considered in the design, and it was 
assumed that the soil is suitable so that the 
excavations would not cover the entire width 
of the road, avoiding traffic disruption. On the 
other hand, in the region, no territorial plan 
exists to properly characterize the five towns 
intended for study: Manzanillo, Hermosa, 
Santa Teresa, Carmen, and Malpaís. As a 
result, indicators were created to consider 
the types and uses of structures present in 
each community to represent each area in 
terms of its socioeconomic conditions. As a 
result of the analysis, only the communities of 
Hermosa, Santa Teresa, and Carmen were 
selected to receive sanitary service. As a 
first task, the sewer system was divided into 
five sectors of similar length to quantify the 
contributing areas and determine the flow 
accumulated in each of them. The first sector 
corresponds to the Playa Hermosa area, which 
contributed an initial flow of 0.0240 m3/s; 
the second is a sparsely populated transition 
area between Hermosa and Santa Teresa, 
where a flow of 0.0253 m3/s circulated; the 
third includes Santa Teresa, where 0.0480 m3/s 
was accumulated; the fourth sector is Playa 
Carmen, with an accumulated flow of 0.0816 
m3/s; the fifth sector is shorter in length and 
its area represents the surroundings of the 
proposed location for the pumping station for 
the pressurized sewer, which would receive a 
final flow of 0.1075 m3/s. For the sewer system 
model, Autodesk Civil 3D software was used. 
It was proposed that a main line be created, to 
which the secondary networks collecting water 
in different locations would be connected 

40 www.cswea.orgCSWEA | Winter 2025 Click HERE to return to Table of Contents



and would contribute their respective flow. 
All pipes were designed to use PVC with SDR 
41, as they are not required to withstand high 
pressures. In addition, their diameters were 
calculated so that the hydraulic depth would 
not exceed 75% of the pipe’s diameter. Based 
on the above, the following equation was 
used, based on the dimensionless hydraulic 
relationships for uniform flow and critical flow 
by Ven Te Chow [2]:

Where:
•	d: pipe diameter (m).
•	n: Manning’s coefficient (0.010  

for PVC pipes).
•	Q: flow (m3/s).
•	S0: channel bottom slope (%).

In each section, compliance with the minimum 
slope, maximum velocity, and minimum tractive 
force was ensured.

Meanwhile, the manholes were designed 
according to the selection matrices of the 
standard, which considered the depth, the 
outlet pipe diameter, and the number of drops 
in the manhole. Some manholes, due to the 
area’s topography, were designed to be 
used as pumping manholes, which must have 
a depth of 1.5 m additional to that required 
by the pipe’s inlet level. These manholes must 
contain a set of accessories that allow for the 
flow to be pumped to another manhole. First, 
submersible pumps of 15 hp, 20 hp, and 25 
hp were calculated according to the pumping 
distance and incoming flow; second, baskets 
were included to retain solids larger than  
20 mm, as clogs in the pumps could occur and 
cause system failure due to flooding. These 
baskets require daily maintenance, which must 
be considered in the maintenance costs; finally, 
control panels for the submersible pumps must 
be installed beside the public road. Since the 
location of the treatment plant is approximately 
210 masl and the sewer system is on the coast, 
there is a height difference of 203 m, which 
creates the need to establish a pressurized 
sewer system. A pumping station was 
proposed to be built at the end of the main 
collection line in Playa Carmen, with a tank  
that stores the water for at least one hour. This 
way, 12 cycles of one hour of operation and 
one hour of storage would be performed. 
Given that the final flow is 0.1075 m3/s,  
the tank should have a capacity of at least  

450 m3. Additionally, a pump with a power  
of approximately 600 hp would be required to 
pump the concrete poured on-site, and there 
are no nearby ready-mix concrete plants that 
could provide the service. Therefore, it was 
recommended that a temporary plant  
be installed on the lot proposed for the  
WWTP construction.

Finally, a summary of the works and 
materials estimated for the construction of the 
sewer system is presented:

• Total excavation: 40,220 m3.
• 537 manholes (42 pumping manholes).
• 17,055 m of 6'' PVC SDR 41 pipe.
• 2,083 m of 8'' PVC SDR 41 pipe.
• 1,293 m of 10'' PVC SDR 41 pipe.
• 1,269 m of 12'' PVC SDR 41 pipe.
• 5,450 m of 12'' HDPE SDR 7 pipe.
• 3 pumps of 335 hp.
• 1 vitrified steel tank with a  

	 capacity of 450 m3.

The map with the proposed sanitary sewer 
design is shown in the following figure above.

SELECTION CRITERIA
The method implemented for selecting the 
treatment system was based on the Pareto 
optimality principles. This method assumes that 
“All the considered attributes as «the more, the 
better», except for the cost attribute, where it is 
«the less, the better»” [9]. The selection process 
was evaluated based on social, technical, 
environmental, and economic criteria. 

Weights were assigned to each 
criterion, indicating its importance in the final 

Fig. 1. Map of the proposed sanitary sewer system.

selection of the treatment system. This value 
was determined based on the assessment 
conducted by the members of the Nicoya 
Peninsula Waterkeeper organization and the 
considerations from GWS. 

To complement the analysis, specific 
indicators were assigned to each of the 
criteria. These indicators were selected based 
on the specific needs of the target population. 
Each indicator was then assigned a weight, 
determined both by educated judgment from 
both the members of the team as well as 
Nicoya Peninsula Waterkeeper. Based on 
this, the highest scores were assigned to the 
oxidation ditch + constructed wetland system. 

PROPOSED SYSTEM 
The proposed system is composed by 
a preliminary stage, which includes an 
Archimedean screening screw, followed 
by a grit removing equalization tank. The 
equalization tank is composed of two 
main sections: a rear chamber acting as 
a gradient breaker, designed specifically 
to prevent the resuspension of grit, and a 
primary storage volume with a sloped bottom 
(16.67%) towards the back, which enables 
its operation as an integrated grit removal 
unit. This rearward-sloped section includes a 
sand purging compartment to allow for easy 
maintenance and removal of accumulated 
solids. The overall tank design provides storage 
for up to 8 hours of continuous inflow, under 
the assumption that the incoming volume 
will be redistributed during nighttime hours. 
This strategy ensures the treatment plant 

41www.cswea.org Winter 2025 | CSWEAClick HERE to return to Table of Contents



remains continuously operational, balancing 
diurnal variations in influence and optimizing 
downstream biological processing. For the 
secondary stage, two units of a 5-stage 
Modified Bardenpho Process (MPB), applied 
to an oxidation ditch, were considered, 
followed by a constructed wetland system for 
polishing. This system allows for constituent 
removal in both aerobic and anaerobic 
conditions, avoiding any possible odor 
concerns and all the while producing a 
stabilized sludge, removing the need for 
solids digestion. The oxidation ditch system 
was selected primarily due to its capacity to 
remove both organic matter and nutrients, such 
as nitrogen and phosphorus, with exemplary 
efficiency. These constituent reductions are 
shown in Table 2.

The design for the preliminary stage initially 
comprised grit removal and equalization in 
separate units, however, an innovative design 
was implemented to combine these processes. 
View of the internal structure of the grit removal-
equalization chamber is shown in Figure 2 The 
addition of the screening screw was done to 
automate the initial solid removal.

For the design of the oxidation ditch, 
principles established by Chen et al [3] 
were applied with regards to the reactor 
microbiology, while dimension calculations 
were performed following procedures by 
Davis [4]. Assumptions made during this 
stage were retention time, effective aeration 
distances, and depth. 

The solids retention time used for the design 
was of 10 days, the minimum recommended 
for biological nutrient removal. This also allows 
for the stabilization of waste sludge. 

For the oxidation ditch structure, a depth 
of 3.6 meters was chosen, with a total length 
of the ditch of 288 meters, and a channel 
width of 3.6 meters. The total volume of each 
ditch is 1,896 m3, comprising 1,045 m2 of 
surface area. Five zones were established in 
the reactor: anaerobic, anoxic, aerobic, for 
comprising fractions by volume, of 10%, 30% 
and 70%, respectively. 

 After each oxidation ditch, a secondary 
clarifier is required. Assumptions were made 
with regards to the clarifier depth, for which a 
value of 4 meters was selected. The calculated 
dimensions for the secondary clarifiers are as 
follows: diameter of 9.9 meters, surface area of 
78 m2, and 311 m3 of volume. These dimensions 
allow for constituent removal rates in these units 
of 95.9% for COD, 82.8% for TSS, 77.3% for N 
and 87.4% for P. 

Fig. 2. Cross section of grit removal-equalization tank

Constituent
(mg/L)

Influent Effluent
Requirement

by law [5]

COD 550 15,6 150

BOD 280 5 50

TSS 220 7,6 50

N 50 6,8 40

P 20 2,1 20

Table 2 
Constituent removal rates for the proposed system.

Following the clarifiers, a FWS constructed 
wetland was proposed. The purpose of this 
unit is to pass the clarifier outflow through a 
polishing stage, allowing for a cleaner effluent 
and a pleasant scenery, though it covers a 
significant portion of the total plant grounds. 
The water hyacinth (Eichhornia crassipes) 
acts as the vegetation for this unit, due to 
its aesthetic appearance and its organic 
matter and nutrient removal capabilities [6]. 
Dimensions for this unit are: 1 meter depth, 
10,502 m2 surface area, and 10,502 m3 
volume. Assumptions were made in terms of 
constituent removal rates, following what is 
stated by Dotro et al [7]. Such assumptions led 
to the constituent reductions stated in Table 1. 
In addition to the wastewater treatment, solids 
handling was considered in this proposal. 
Such system included standard components 
for sludge processing such as three thickeners, 
each with a depth of 2.5 meters and diameter 
of 4 meters. This process increases the 
concentration of solids in the waste sludge flow 
from 0.8% to 5%. Furthermore, a dewatering 
press was included to efficiently reduce 

moisture in the final solid, without the need 
for vast amounts of space, like, for example, 
when using drying beds. Finally, disinfection is 
performed via addition of lime. The total waste 
sludge flow of the system is 1,137.8 kg/day, for 
which136.5. kg/day of lime is required.

ARCHITECTURAL DESIGN 
The architectural design of this project is 
based on an ecosystemic approach that 
seeks to address the environmental and social 
challenges of the Santa Teresa region in Costa 
Rica. One of its main conceptual pillars is the 
protection of the Howler Monkey, also known 
as the Congo Monkey (Alouatta palliata), a 
species facing an increasing risk of extinction 
due to uncontrolled urban growth and frequent 
electrocution accidents when crossing power 
lines in its natural habitat. 

In response to this issue, the project 
draws inspiration from the “Somos Congos” 
campaign, launched in 2022, which promotes 
the installation of aerial bridges to allow these 
primates to safely cross between fragmented 
forest areas. This initiative is translated 

42 www.cswea.orgCSWEA | Winter 2025 Click HERE to return to Table of Contents



architecturally into a network of elevated 
pathways for visitors, designed with organic 
forms that evoke the monkey’s tail. These 
bridges not only allow users to explore  
the site with elements such as viewpoints  
and rest areas but also symbolize the 
connection between humans and the  
natural environment, reinforcing the message  
of habitat conservation. 

Additionally, both the administrative 
building and the water treatment plant are 
designed according to bioclimatic principles, 
considering factors such as solar orientation, 
the use of overhangs, roof inclination,  
and the integration of native vegetation  
such as mahogany (Swietenia macrophylla), 
which enables passive thermal comfort.  
The proposed materials include local wood 
and steel, in line with a sustainable and 
contextualized approach. 

Specifically, the design of the water 
treatment plant is fragmented through a series 
of curved axes that break the traditional 
geometric rigidity, enhancing its integration 
with the landscape. This holistic approach 
turns the project into not only a functional 
infrastructure but also an educational tool of 
high ecological value.

ENERGY REQUIREMENTS 
Due to the large number of pumps required 
for the wastewater collection system and the 
impact this would have on the operation and 
maintenance cost, an energy consumption 
analysis was conducted to estimate the daily 
electricity of the whole design. The study was 
based on the technical data sheets of each 
device and reports from the Electric Power 
Research Institute (EPRI). 

To estimate the daily electricity consumption 
of each device, its energy requirement was 
multiplied by the number of operational 
hours per day. Subsequently, the yearly 
electricity consumption of each treatment 
system component was determined. Finally, 
the total yearly consumption of each system 
was obtained by summing up the individual 
consumption of all its components.

The system energy consumption was 
estimated to be 570,0270.59 kWh per year 
Solar panel system. 

A solar panel system was designed 
to supply 20% of the plant’s total energy 
demand (this excludes the wastewater 
collection system). The decision to integrate a 
photovoltaic system into the plant’s design was 
based on several factors: the need to reduce 

Fig. 3. Viewpoints and rest areas for visitors.

Fig. 4. Elevated organic pathways for visitors

Fig. 5. The administrative building of the water treatment plant

electricity costs, the financial viability of the 
system due to potential revenue from surplus 
energy sales, and the high solar radiation 
levels in the region, which would ensure 
optimal energy production [8]. 

The photovoltaic system was designed 
using 720 Wp panels as a reference, 